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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part 90 Subpart S & Part 2
Standard(s) Section Test Item Judgment Remark
2.1046 & 90.635 (b) Effective Radiated Power PASS | -
2.1049 & 90.209 Occupied Bandwidth PASS | -
2.1053 & 90.669 Conducted Spurious Emissions PASS | -
2.1053 & 90.669 Radiated Spurious Emissions PASS | -
2.1053 & 90.691 Mask Measurements PASS | -
- Peak To Average Ratio PASS Record Only
2.1055 & 90.213 Frequency Stability PASS | -

Note:
(1) “N/A” denotes test is not applicable in this test report.
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1.1 TEST FACILITY

Company: Beijing TIRT Technology Service Co.,Ltd Shenzhen

Nl 101, 3 # Factory Building, Gongjin Electronics Shatin
’ Community, Kengzi Street, Pingshan District, Shenzhen, China

CNAS Reglstratlon CNAS L14158

Number:

A2LA Rgglstratlon 6049.01

Number:

FCQ Acc_redlted Lab.. CN1309

Designation Number:

FCC Test Firm

Registration Number: 825524

Telephone: +86-0755-27087573

1.2 MEASUREMENT UNCERTAINTY

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the
emissions test results be included in the report. The measurement uncertainties given below are based
on a 95% confidence level (based on a coverage factor (k=2))

The BTL measurement uncertainty as below table:

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +142.12 KHz
RF power conducted +0.74 dB

RF power radiated +3.25dB
Spurious emissions, conducted +1.78dB

Spurious emissions, radiated (30MHz~1GHz) +4.6dB
Spurious emissions, radiated (1GHz ~ 18GHz) [+4.9dB

Conduction Emissions(150kHz~30MHz) +3.1dB
Humidity +4.6%
Temprature +0.7°C
Time +1.25%

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.

1.3 TEST ENVIRONMENT CONDITIONS

Test Item Temperature | Humidity | Test Voltage Tested By
Output Power & ERP 23°C 41% DC 3.7V Stone Tang
Occupied Bandwidth 23°C 41% DC 3.7V Stone Tang
Conducted Spurious Emissions 23°C 41% DC 3.7V Stone Tang
Radiated Spurious Emissions 0 o
(9 kHz to 30 MHz) 25°C 55% AC 120V/60Hz Stone Tang
Radiated Spurious Emissions 0 o
(30 MHZ to 1000 MHZ) 24°C 50% AC 120V/60Hz Stone Tang
Radiated Spurious Emissions 0 o
(Above 1000 MHz) 24°C 51% AC 120V/60Hz Stone Tang
Mask Measurements 23°C 41% DC 3.7V Stone Tang
Peak To Average Ratio 23°C 41% DC 3.7V Stone Tang
- Normal & o Normal &
Frequency Stability Extreme 41% Extreme Stone Tang
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment LTE Cat-M1 Tracker
Brand Name Mobilogix

Test Model ATD521

Series Model NA

Model Difference(s)

There are 3 types of this product:

1. Type L: MCU model: EFR32BG12P232F512GM68-CR.

2. Type S: MCU model: EFR32BG12P232F1024GM68-CR.Compared to the
Type L, only the memory is different.

3. Type D: The same as Type L, but the labels are different, the customer are
different.

The difference does not affect RF characteristics, and type L is the main test
model.

Power Source

1# DC Voltage supplied from AC adapter.
Model: ADS-10LA-06 05010EPCU
2# Supplied from battery.

Power Rating

1# 1/P: 100-240V ~ 50/60Hz MAX 0.3A O/P: 5V === 2.0A
2# DC 3.7V / 3000mAh

LTE Category M1
IMEI No Radiated 864351051515882
' Conducted 864351051515635
Modulation Type LTE g:: gﬁgﬁiggﬁm
LTE Channel Bandwidth QPSK 16QAM
(MH2) (dBm) (dBm)
1.4 20.30 19.44
Max. ERP Band 26 3 20.53 19.13
5 20.51 19.88
10 20.38 19.90
Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's

manual.

2. Channel List:

LTE Band 26
restprequency 0 | Pt [ [ Geeme | o [ e
14 26697 814.7 8697 859.7
Low Range 3 26705 815.5 8705 860.5
5 26715 816.5 8715 861.5
Mid Range 1.4/3/5/10 26740 819 8740 864
14 26783 823.3 8783 868.3
High Range 3 26775 822.5 8775 867.5
5 26765 821.5 8765 866.5
3. Table for Filed Antenna:
Brand P/N Antenna Type Connector Gain (dBi) Note
ethertronics 1004795 Internal N/A 1.6 LTE Band 26
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2.2 DESCRIPTION OF TEST MODES

Following mode(s) is (were) found to be the worst case(s) and selected for the final test.

LTE BAND 26 MODE
Test Item Aé\;]a;ﬁ‘:é? Tested Channel Bgzgcvrilc?tlh Modulation Mode
26697 to 26783 | 26697, 26740, 26783 | 1.4MHz QPSK, 16QAM 1RB/5RB/6RB
P%w‘e’ff& 26705 to 26775 | 26705, 26740, 26775 | 3MHz QPSK, 16QAM 1RB/5RB/6RB
CRp | 26715 t0 26765 | 26715, 26740, 26765 | 5MHz QPSK, 16QAM 1RB/5RB/6RB
26740 26740 10MHz QPSK, 16QAM 1RB/5RB/6RB
26697 to 26783 | 26697, 26740, 26783 | 1.4MHz QPSK, 16QAM 5RB/6RB
Occupied | 26705 to 26775 | 26705, 26740, 26775 | 3MHz QPSK, 16QAM 5RB/6RB
Bandwidth | 26715 to 26765 | 26715, 26740, 26765 | 5MHz QPSK, 16QAM 5RB/6RB
26740 26740 10MHz QPSK, 16QAM 5RB/6RB
Conducted | 26697 to 26783 26740 1.4MHz QPSK 1RB
Spurious | 26705 to 26775 26740 5MHz QPSK 1RB
Emissions | 26715 to 26765 26740 10MHz QPSK 1RB
Radiated | 26697 to 26783 26740 1.4MHz QPSK 1RB
Spurious | 26705 to 26775 26740 5MHz QPSK 1RB
Emissions | 26715 to 26765 26740 10MHz QPSK 1RB
26697 to 26783 26697, 26783 1.4MHz QPSK 1RB/6RB
Mask | 26705 to 26775 26705, 26775 3MHz QPSK 1RB/6RB
26715 to 26765 26715, 26765 5MHz QPSK 1RB/6RB
26740 26740 10MHz QPSK 1RB/6RB
beak To |26697 to 26783 | 26697, 26740, 26783 | 1.4MHz QPSK, 16QAM 1RB
Avorage |-28705 10 26775 | 26705, 26740, 26775 | 3MHz QPSK, 16QAM 1RB
otc | 26715 to 26765 | 26715, 26740, 26765 | 5MHz QPSK, 16QAM 1RB
26740 26740 10MHz QPSK, 16QAM 1RB
Frequency | ,5215 to 26765 26740 10MHz QPSK 6RB
Stability
Note:

1. QPSK modulation mode supports the highest RB size up to 6RB and 16QAM modulation mode supports
the highest RB size up to 5RB.
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2.3 BLOCK DIGRAM SHOWING THE CONFIGURATIONOFSYSTEMTESTED

EUT

1 EUT

Adapter
AC100-2400

2.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support

units. The following support units or accessories were used to form a representative test configuration
during the tests.

ltem Equipment Brand Model No. Series No.
Item Cable Type Shielded Type Ferrite Core Length
1 USB Cable NO NO 1m
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3. TEST RESULT
3.1 OUTPUT POWER MEASUREMENT

3.1.1 LIMIT

Mobile / Portable station are limited to 100 watts e.r.p.

3.1.2 TEST PROCEDURE
The testing follows FCC KDB 971168 v03r01 Section 5.0.

ERP:
EIRP= Output Power + Antenan gain
ERP = EIPR - 2.15dBi.

Output Power:

The EUT was set up for the maximum power with GSM, GPRS, EDGE, WCDMA, CDMA, and LTE link
data modulation and link up with simulator. Set the EUT to transmit under low, middle and high channel
and record the power level shown on simulator.

3.1.3 TESTSETUP LAYOUT
Output Power Measurement

Com_munication EUT
Simulator

3.1.4 TEST DEVIATION

No deviation.

3.1.5 TEST RESULTS
Please refer to the APPENDIX A.
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3.2 OCCUPIED BANDWIDTH MEASUREMENT

3.2.1 TEST PROCEDURE

The testing follows FCC KDB 971168 v03r01 Section 4.0.

1. The EUT makes a call to the communication simulator. All measurements were done at low, middle and
high operational frequency range. The communication simulator station system controlled a EUT to
export maximum output power under transmission mode and specific channel frequency. Use OBW
measurement function of Spectrum analyzer to measure 99 % occupied bandwidth and 26dB
bandwidth.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. RBW=(1% ~ 5%)*EBW
VBW =3* RBW

4. Set spectrum analyzer with RMS detector.

3.2.2 TEST SETUP LAYOUT

Spectrum Analayzer :l o

Power L L

Splitter EUT
Communication simulator

3.2.3 TEST DEVIATION

No deviation.

3.2.4 TEST RESULTS
Please refer to the APPENDIX B.
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3.3 CONDUCTED SPURIOUS EMISSIONS MEASUREMENT

3.3.1 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

3.3.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.0.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The band edges of low and high channels for the highest RF powers were measured. Set RBW>=1%
EBW in the 1MHz band immediately outside and adjacent to the band edge.

3. Set spectrum analyzer with RMS detector.

4. The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

3.3.3 TESTSETUP LAYOUT

Spectrum Analayzer [ ] o
Power . -
Splitter EUT

=

Communication simulator

3.3.4 TESTDEVIATION

No deviation.

3.3.5 TEST RESULTS
Please refer to the APPENDIX C.
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3.4 RADIATED SPURIOUS EMISSIONS MEASUREMENT

3.4.1 LIMIT
The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

3.4.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 5.8.

1. In the semi-anechoic chamber, EUT placed on the 0.8m height of Turn Table, rotated the table around
360 degrees to search the maximum radiation power and receiver antenna shall be rotated vertical and
horizontal polarization and moved height from 1m to 4m to find the maximum polar radiated power.
The “Read Value” is the spectrum reading the maximum power value.

2. The substitution horn antenna is substituted for EUT at the same position and signals generator export
the CW signal to the substitution antenna via a TX cable. Rotated the Turn Table and moved receiving
antenna to find the maximum radiation power. Adjust output power level of S.G to get a Value of
spectrum reading equal to “Read Value “ of step a. Record the power level of S.G

3. EIRP = Output power level of S.G — TX cable loss + Antenna gain of substitution horn.

4. ERP can be calculated form EIRP by subtracting the gain of dipole, ERP = EIPR - 2.15dBi.

5. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1IMHz/3MHz.
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3.4.3 TEST SETUP LAYOUT

Below 30MHz

Communications
Test Set

Ground Plane

Receiver

30MHz to 1000MHz

ICI.E. m
Ground Plana

Cummunicatiuns' =] iver L
Test Set ecelve Amp
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Above 1GHz

Ground Plane

Communications -
] Test Set Receiver Amp.

3.4.4 TESTDEVIATION

No deviation.

3.4.5 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the APPENDIX D.

3.4.6 TEST RESULTS (30MHZ TO 1000MHZ)
Please refer to the APPENDIX E.

3.4.7 TEST RESULTS (ABOVE 1000MHZ)
Please refer to the APPENDIX F.
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3.5 MASK MEASUREMENTS

3.5.1 LIMIT

According to FCC part 90.691 shall be tested the emission mask. For any frequency removed from the EA
licensee’s frequency block by up to and including 37.5 kHz, the power of any emission shall be attenuated
below the transmitter power (P) in watts by at least 116 Log10(f/6.1) decibels or 50+10Log10(P) decibels or
80 decibels, whichever is the lesser attenuation, where f is the frequency removed from the center of the
outer channel in the block in kilohertz and where f is greater than 12.5 kHz. For any frequency removed from
the EA licensee's frequency block greater than 37.5 kHz, the power of any emission shall be attenuated
below the transmitter power (P) in watts by at least 43 + 10Log10(P) decibels or 80 decibels, whichever is
the lesser attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 37.5 kHz.

3.5.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.0.

1. All measurements were done at low and high operational frequency range.

2. set RBW=1% of 26dBc bandwidth, VBW=3 X RBW, detector=RMS, Sweep time = Auto.
For Section 90.691(a) compliance testing, use RBW = 300 Hz for offsets less than 37.5 kHz fr
om a channel edge; RBW = 100 kHz for offsets greater than 37.5 kHz is allowed.

3. Record the max trace plot into the test report.

3.5.3 TESTSETUP LAYOUT

Spectrum Analayzer [ ] o
Power - -
Splitter EUT

=

Communication simulator

3.5.4 TESTDEVIATION

No deviation.

3.5.5 TEST RESULTS
Please refer to the APPENDIX G.
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3.6 PEAK TO AVERAGE RATIO MEASUREMENT

3.6.1 LIMIT

In measuring transmissions in this band using an average power technique, the peak to-average ratio (PAR)
of the transmission may not exceed 13 dB.

3.6.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 5.7.

1. Set resolution/measurement bandwidth = signal’s occupied bandwidth;

2. Set the number of counts to a value that stabilizes the measured CCDF curve;
3. Record the maximum PAPR level associated with a probability of 0.1%.

3.6.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o

Power L L

Splitter EUT
Communication simulator

3.6.4 TEST DEVIATION

No deviation.

3.6.5 TEST RESULTS
Please refer to the APPENDIX H.
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3.7 FREQUENCY STABILITY MEASUREMENT

3.7.1 LIMIT
+1.5 ppm is for base and fixed station. £2.5 ppm is for mobile station.

3.7.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 9.0.

1. Deviceis placed at the oven room. The oven room could control the temperatures and humidity. Power
warm up is at least 15 min and power applied should perform before recording frequency error.

2. EUT is connected the external power supply to control the DC input power. The test voltage range is
from minimum to maximum working voltage. Each step shall be record the frequency error rate.

3. The temperature range step is 10 degrees in this test items. All temperature levels shall be hold the
+0.5°C during the measurement testing. The each temperature step shall be at least 0.5 hours, consider
the EUT could be test under the stability condition.

4. The frequency error was recorded frequency error from the communication simulator.

3.7.3 TESTSETUP LAYOUT

=

Communication simulator

=

Power Supplhy

3.7.4 TESTDEVIATION

No deviation.

3.7.5 TEST RESULTS
Please refer to the APPENDIX I.
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4. LIST OF MEASUREMENT EQUIPMENTS

Main Test Equipment

. Calibrated | Calibrated
No. | Equipment Name Manufacturer Model date until
1 | DC Power Supply Keysight E3642A 2021/11/10 | 2022/11/09
Wideband Radio
2 | Communication R&S CMW 500 2021/11/03 | 2022/11/02
Tester
3 | MXA Signal Analyzer | Keysight N9020B 2021/11/10 | 2022/11/09
Programmable
4 | Temperature & ETMOA NTH1100-30A | 2021/11/10 | 2022/11/09
Humidity Chamber
Temperature&Humidi
5 |ty Anymetre JR900 2021/11/10 | 2022/11/09
Recorder
6 | Integral Antenna SCHWARZBECK | VULB9163 2021/11/10 | 2022/11/09
7 | Loop Antenna SCHWARZBECK | FMZB1519B 2021/11/10 | 2022/11/09
8 | Horn Antenna SCHWARZBECK | BBHA 9170 2021/11/10 | 2022/11/09
Double Ridged
9 | Broadband Horn SCHWARZBECK | BBHA 9120D 2021/11/10 | 2022/11/09
Antenna
10 | Spectrum Analyzer R&S FSV30 2021/11/10 | 2022/11/09
11 | EMI Receiver R&S ESR 2021/11/10 | 2022/11/09
12 | Broadband amplifier | SCHWARZBECK | BBV9718 2021/11/10 | 2022/11/09
13 | Broadband amplifier | SCHWARZBECK | BBV9721 2021/11/10 | 2022/11/09
14 | Anechoic Chamber ZHONGSHUO FSAC318 2021/07/17 | 2024/07/16
15 | RF Cable Top Precision iLUlSA'Sm'Z 2021/11/10 | 2022/11/09
16 | RF Cable Top Precision iLUlSA'Sm'Z 2021/11/10 | 2022/11/09
17 | RF Cable ZDECL fAT4O'2'92J'6 2021/11/10 | 2022/11/09
1g | Band RejectFilter | ¢ sceng 3S0806-F NA NA
Group
Software Information
Test Item Software Name Manufacturer Version
RSE EZ-EMC EZ-EMC TW-03A2
Conducted RF | JS1120 RF Test System Shenzhen JS tonscend co., Ltd 2.6.9.0826

Remark: "N/A” denotes no model name, serial no. or calibration specified.
Except * item, all calibration period of equipment list is one year.

“*” calibration period of equipment list is three year.
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APPENDIX A - OUTPUT POWER

Page 22 of 51




Report No.: FCC022022-05738RF12(d)

Output Power (dBm)

Channel / Conducted Conducted

LTE Band Frequency RB RB Index Power RB RB Index Power
/ BW (MH2) Size | Offset (dBm) Size | Offset (dBm)
QPSK 16QAM

26697 / 1 0 0 20.85 1 0 0 19.40

814.7 6 0 0 18.30 5 0 0 18.32

26/ 1 0 0 20.37 1 0 0 19.99
1.4MHz 267407819 6 0 0 18.53 5 0 0 18.35
26783/ 1 5 0 20.62 1 5 0 19.48

823.3 6 0 0 18.60 5 0 0 18.33

26705/ 1 0 0 20.68 1 0 0 19.53

815.5 6 0 0 18.44 5 0 0 18.23

1 0 0 21.08 1 0 0 19.68

26 /3MHz | 26740/ 819 6 0 0 18.73 5 0 0 18.63
26775/ 1 5 1 20.85 1 5 1 19.53

822.5 6 0 1 18.71 5 0 1 18.50

26715/ 1 0 3 20.27 1 0 3 19.85

816.5 6 0 0 19.48 5 0 0 19.51

1 0 0 21.06 1 0 0 20.43

26 /5MHz | 26740/ 819 6 0 0 19.50 z 0 o 10.59
26765 / 1 5 0 20.87 1 5 0 20.39

821.5 6 0 3 19.16 5 0 3 19.12

26/ 1 0 0 20.93 1 0 0 20.45
10MHz | 267407819 1 0 20.41 5 | 0 0 20.09
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ERP (dBm)
Teg! | Gy | 52| 78 x| Gom) | £ | 78 | ien | com
(MHz) QPSK 16QAM
26697 /814.7 00—t a9 og o1 e
(281 | 267401819 é 8 8 13:3; é 8 8 i?:gg
26783 /8233 [0t —g o+ 1o ¢ 78
26705 /8155 [———0—— 0295 ——=——0—¢ 7ee
26/3MHz | 26740/819 é 8 8 ig:ig 51, 8 8 ﬁjég
2677518225 =T goe T+ T o 7ot
26715/8165 0ot toee T+ o1 1506
26/5MHz | 26740/819 |00t —ogor o1 1504
2676518215 553 15er | 5 o 3 Toe7
26/10MHz | 26740 /819 ;11 8 8 ig:gg é 8 8 1322
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LTE Band 26_1.4MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

26697 814.7

1.0935 0.9250

1.277 1.124

26740 819

1.0869 0.9244

1.252 1.222

26783 823.3

1.1004 0.9262

1.256 1.218

Spectrum Plot

QPSK-26740

QPSK-26783

QPSK-26697

Y 14700000 Wbz Ratia

2 el >1012
saran: 408 Faio Devicn: BT3

SVEBW 82 kHz

Occupied Bandwidth Total Power 25.5 dBm
1.0935 MHz

Transmit Freq Erar B4BHz % of OBW Power  99.00 %
x dB Bandwidth 1217 MHz  xdB -26.00 4B

req. 819500008 Mz
o

“Avgheld» 10
e Radie Device- BTS

SVBW 82 kHz
Occupied Bandwidth Total Power

1.0869 MHz
Transmit Freq Eror 5520kHz % of OBW Power  89.00%
x dB Bandwidth 1252MHz  xdB -26.00 48

322300008 we
“Avgheld» 10
Radie Device- BTS

SVBW 62 kiz
Occupied Bandwidth Total Power

1.1004 MHz
Transmit Freq Eror A435kHz %ol OBW Power  99.00%
x dB Bandwidth 1256MHz  xdB -26.00 48

16QAM-26697

‘Cantr Fraq: 314 700000 Mriz Ratio soa
o FremRun  Avgakdo 1010
Faio Devicn: BT3

SVBW 82 kHz

Occupied Bandwidth Total Power 252 dBm
925.04 kHz

TransmitFreq Emor 92807 kHz % of OBW Power  99.00 %

x dB Bandwidth 1124 Mz xdB -26.00 4B

antar Freq 819300503 witz
o FreaRum  AvgHaldx 18
B Radie Device- BTS

SVBW 82 kHz

Occupied Bandwidth Total Power 24.6 dBm
924.41 kHz

Transmit Freq Emor 94522 kHz % of OBW Power  99.00 %

x dB Bandwidth 1222MHz  xdB -26.00 48

Gantar Froq 423300008 Mtz
o FraaRun  AvgHaldx 018
Radie Device- BTS

SVBW 62 kiz

Occupied Bandwidth Total Power 24.9 dBm
926.22 kHz

Transmit Freq Emror 96000 kHz % of OBW Power  99.00 %

x dB Bandwidth 1216MHz  xdB -26.00 48
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LTE Band 26_3MHz

Channel Frequency

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

(MHz)

QPSK

16QAM

QPSK

16QAM

26705

815.5

1.1038

0.9285

1.268

1.252

26740

819

1.0979

0.9290

1.265

1.232

26775

822.5

1.0941

0.9279

1.269

1.317

Spectrum Plot

QPSK-26705

Occupled Bandwidth

Transmit Freq Erar
x dB Bandwidth

raq: 813 500008 Wiz
rig FromRun  Avgald> 1010
saran: 408 Faio Devicn: BT3

SVBW 91 kHz

Tatal Powsr 25.3 dBm

1.1038 MHz

632,28 kHz

% of OBW Power  99.00 %

1268 MHz  xdB -26.00 4B

QPSK-26740

req. 819500008 Mz
g Freaun  AvgHekdo i1
sazen; 0 Radie Device- BTS

W30 kHz SVBW 91 kHz
Occupied Bandwidth
1.0979 MHz

£35.72 kHz

Total Power 25.4 dBm

Transmit Freq Error % of OBW Power  89.00 %

x dB Bandwidth 1265MHz  xdB -26.00 4B

Center 18 MMz ‘Span 3 11Hz|

Gweep 4.133 ms|

‘Span 3 11Hz|
SVBW 01 kiz Gweep 4.133 ms|

Occupied Bandwidth
1.0941 MHz

Total Power 25.5 dBm

Transmit Freq Emror 63760 kHz % of OBW Power  89.00 %
x dB Bandwidth 1269MHz  xdB -26.00 4B

16QAM-26705

Occupled Bandwidth

Transmit Freq Erar

72471 kHz

‘Cantr Fraq: 313 500000 Mrz Ratia s
o FremRun  Avgakdo 1010
Faio Devicn: BT3

‘Span 3 Hz|
Sweep 4133 ms|

SVBW 91 kHz

Tatal Powsr 249 dBm

928.48 kHz

% of OBW Power  99.00 %

x dB Bandwidth 1252MHz  xdB -26.00 4B

antar Freq 819300503 witz
o FreaRum  AvgHaldx 18
B Radie Device- BTS

SVBW 91 ke

Occupied Bandwidth
928.96 kHz

T24.43 kHz

Total Power 25.0 dBm

Transmit Freq Error % of OBW Power  89.00 %

x dB Bandwidth 1232MHz  xdB -26.00 4B

‘Span 3 11Hz|
Gweep 4.133 ms|

Gantar Froq 422 300008 Witz
o FraaRun  AvgHaldx 018
Radie Device- BTS

‘Span 3 11Hz|

SVBW 01 kiz Gweep 4.133 ms|

Occupied Bandwidth Total Power
927.87 kHz

Transmit Freq Emror 72353 kHz % of OBW Power  99.00 %

x dB Bandwidth 1317 MHz xdB -26.00 48
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LTE Band 26_5MHz

Frequency

Channel (MH2)

99% Occupied Bandwidth
(MHz)

26dB Bandwidth
(MHz)

QPSK 16QAM

QPSK 16QAM

26715 816.5

1.0994 0.9226

1.314 1.126

26740 819

1.0988 0.9226

1.315 1.137

26765 821.5

1.1003 0.9237

1.318 1.127

Spectrum Plot

QPSK-26715

QPSK-26765

raq: 815 $00008 Wiz
rig FromRum  Avgald> 1010
saran: 408 Faio Devicn: BT3

SVBW 91 kHz

Occupied Bandwidth Total Power 262 dBm
1.0994 MHz

Transmit Freq Ermor 1. T125MHz % of OBW Power  99.00 %
x dB Bandwidth 1314MHz  xdB -26.00 4B

QPSK-26740

req. 819500008 Mz
g Freaun  AvgHekdo i1
sazen: 4038 Radie Device- BTS

Center 18 MMz
Res BW 30 kHz SVBW 91 ke

Occupied Bandwidth Total Power 26.2 dBm
1.0988 MHz

Transmit Freq Emor  A7112MHz % of OBW Power  99.00 %

x dB Bandwidth 1315MHz  xdB -26.00 48

52100003 Wi
“Avgheld» 10
Radie Device- BTS

SVBW 01 kiz

Occupied Bandwidth Total Power 263
1.1003 MHz

Transmit Freq Emor 47119 MHz % of OBW Power  99.00 %

x dB Bandwidth 1316MHz  xdB -26.00 48

16QAM-26715

‘Cantar Fraq: 316 500000 Mrz Ratia s
o FremRun  Avgabdo 1010
Faio Devicn: BT3

SVBW 91 kHz

Occupied Bandwidth Total Power 26.6 dBm
922.55 kHz

Transmit Freq Error 18050 MHz % of OBW Power  99.00 %
x dB Bandwidth 1426 MHz ~ xdB -26.00 4B

antar Freq 819300503 witz
o FreaRum  AvgHaldx 18
B Radie Device- BTS

SVBW 91 kHz

Occupied Bandwidth Total Power 26.6 dBm
922.56 kHz

Transmit Freq Emor  -1B050MHz % of OBW Power  99.00 %

x dB Bandwidth 143TMHz  xdB -26.00 48

Gantar Freq 421 300008 Witz
e )
Radie Device- BTS

SVBW 01 kiz

Occupied Bandwidth Total Power 26.5 dBm
923.67 kHz

Transmit Freq Emor  -18052MHz % of OBW Power  99.00 %

x dB Bandwidth 1427 MHz  xdB -26.00 48
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LTE Band 26_10MHz

. 99% Occupied Bandwidth 26dB Bandwidth
requency
MH
Channel (MH2) (MHz) (MHz)
QPSK 16QAM QPSK 16QAM
26740 819 1.0965 0.9369 1.304 1.175
Spectrum Plot

Bandwidth
1.0965 MHz

rans: eqEmor 37704 MHz % of OBW Power  99.00

1304 MHz  xdB -26.00 4B

QPSK-26740

x dB Bandwidth

Transmit Freq Emror 38748 MHz

16QAM-26740

andwidth

936.94 kHz
% of OBW Power  89.00
1475MHz  xdB
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LTE Band 26_1.4MHz_CH26740 Spectrum Plot
@ i R @
. el
. L
i L Pt Aghaa ) e ! i I el il M
LTE Band 26_5MHz_CH26740 Spectrum Plot
® ' R . &
i, ~
Pl ‘ i ot U bt np g i i e et s st
LTE Band 26_10MHz_CH26740 Spectrum Plot
® ' R . 3
m;m-""““
Py nMF-va Pt fa g b o Mf‘“*ﬂ”“" it a b iiishind gt by
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APPENDIX D - RADIATED SPURIOUS EMISSIONS (9KHZ TO
30MHZ)
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The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which
was 20dB lower than the limit line was not reported.

There is a comparison data of both open-field test site and semi-Anechoic chamber, and the
result came out very similar.
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[Test Mode : [LTE Band 26_TX CH26740_1.4MHz | [Test Mode : |LTE Band 26_TX CH26740_1.4MHz

w0 e W0 dom
w E
" w
[ ]
an n
a Y
a £
- -
50 § 50 5 §
=l 3 s & . b
< E ! i #
Y m
e o
T an.
00 12700 opADD @00 ABO0 G600 G200 70D GoRO OG0 MH2 00D V270N ZAMD  EN00  AIE0N  GIG0N G200 0800 R0 0000 WH:
Reading Comect Measures Reading Comect  Measure
Mo Mk Freo.  Level  Factor ment  Limit  Margin MNo. Mk Freq.  Lewel  Factor  ment  dmit  Margin

3 dBm a8 dBm dBm 48 Dewowr  Commen
1 52.310 -60.31 280 -6321  -1300 -B021  peak
2 154 160 -56.30  -847  -B587 -1300 -5287 peak
3 438.370 -6807 190 6007 1300 4707 peak
4 558 650 -58.19  -062 -5881 -1300 -4581 peak
H
[

(3 d6m a8 d6m dBm @8 Detecwr  Comment
1 59.100 -BB12  -034  -AE 4B -1300 -5346 peak
2 164,345 -5431 -1084  -B5 25 -1300 -5225  peak
3 321,970 -60.33 -397 -B430 -1300 -51.30  peak
4 420,335 -e7.78 1.3 5811 -1300 4611 peak
H
B

721610 -57.23 187 -55.86 -1300 -4266  peak
* 838375 -55.46 407 -51.39 -1300 -3839  peak

TI7.385 -55.00 233 -926T 1300 -3967  peak
TooaMEs -55.36 375 -1 -1300 -3861  peak

Test Mode : |LTE Band 26_TX CH26740_5MHz | [Test Mode : |LTE Band 26_TX CH26740_5MHz

o dom WO dEm
a E)
i n
° ]
o 0
- e
. £
- -
s . 13 - s
w |y , 4 * - , 4 %
% S 2 %
- ol t 3
o -0
b o
0D 12700 ZAD)  ZA  AB00 00 GIZ00 700 60RO TG0 MH2 AT TR — T T TR T ST Hite
Reading Comect  Measure
Mo. Mk Freq  Level  Fador mert  Umit  Margin Mo Mk Fres szvdélﬂg %2";§ Mi‘m’? Uit Margin
e 6m a8 am Em 98 Dewowr  Comment

WiFe dBm a8 dBm dBm B Detector  Comment
B0.070 -B6.67  -0.54  -BL2T -1300 -5431  peak

12,405 -89.01 -10.95  -B598  -1300 -5296  peak

385,990 -8952  -326  -E278  -1300 -4978  peak

51.829 -B0.58  -287 -B3.45 1300 5045 pesk 7
2
3
4 543 F15 -A724 117 -BBA1T -1300 -4541 peak
H
B

1

2 166,770 -ar.e9 -BT72 0 -BE41 1300 -5341 pesk
3 276,380 -60.06 -5.95  -BA.E1 1300 5261  pesk
4 528.095 -88.800 -1.15  -99.65  -13.00 4665 pesk
H
B

725.005 -ar.89 164 -86.25 1300 -43.25  pesk
945185 -55 85 407 -51.78 1300 -3878 pesk

748285 -58.05 214 -5588 -1300 -4286 peak
= BE6.140 -56.07 345 -52B2 -1300 -3962 peak
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[Test Mode : [LTE Band 26_TX CH26740_10MHz | |[Test Mode : [LTE Band 26_TX CH26740_10MHz

Vertical Horizontal
0 dbm ELN T
. .
- »
» »
- -
= & » s f
. s & r
o EIF! ? i e s [t
- -
90| -a0.q
30.000  127.00 Z24.00 300 g0 515,00 B12.00 09,00 06, 00,00 MHz i 127 00 22400 32100 AR.00 51500 B12.00 i BOG 0 000 00 MHz

Reading  Corect  Measure )
Mo, Mk Fredg Level Factor rremt Limit  Margin Mo. Mk,

WHe dBm a8 dBm dBm 98 Detector  Comment
1 53.280 -60.08  -294  -B303 -1300 -5003 peak
2 143,490 -57.02 -9.89  -BET1 1300 -5371 peak
3 286,080 -B1.34 -4.97 -BE.3T 13000 -8331  peak
4 465 345 -68.66  -227  -B0O3 1300 -47.83  peak
i
[

Reading Comect Measure-
Freq.  level  Factor men  Umit  Margin

MHe dBm a8 dbm dBm dB  Dewotor  Comment
1 53 RS -B7 26 045 -6EB1  -1300 -5381 peask
2 163 495 -65.23 -1099  -BE22 1300 -5322  peak
3 368 345 -6114 -366  -G4B0 1300 -51.80 peak
4 450495 -56.00  -252  -5A4Z 1300 46427 peak
a
[

540 220 -5771 099 -5870 1300 -4570  peak
o as1.015 -66.33 408 -5225 1300 -3826  peak

BB9.715 -a7.81 T4 -BBEF -1300 4367 peak
* 843075 -65.20 38 -61.33 1300 -3838  peak
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APPENDIX F - RADIATED SPURIOUS EMISSIONS (ABOVE
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|Test Mode : |[LTE Band 26_TX CH26740_1.4MHz

| [Test Mode : |LTE Band 26_TX CH26740_1.4MHz

Vertical Horizontal
0w Mo eew
n 0
10 1
[ L]
-n -0
1 20 x
E -
an -4
5 50
0 k)
m k]
B0
B0
-an.q
1000000 270000 MODOD 0000 7RO00  SSOLOD  VTZ0NG0 1290000  14R00.00 TR0 WH2 -n1n“m T TR = Ty TR Ty e P TEO0 Wz
o Mk F Reading Comedt  Measure- - -\ Reading Coredl Measure-
o Mk Fren level Fadtor ment ! No Mk Freq level Factor rmemt Uit Margin
Mk dBm dB dbm dBm dB Detector  Comment
1+ 1837500 -B33 1376 -2209 1300 -904 eak e ] ad 1 o ad Dewrny Conme
- P 1% 1637.500 -1.93 1431 1630 13000 -330 peak
Test Mode : [LTE Band 26_TX CH26740_5M | [Test Mode : |LTE Band 26_TX CH26740_5M
Vertical Horizontal
0O i 0O i
n 20
m 10
[ [
- -0
A% - L
k'] a0
-40 -40
50 50
B0 B0
k] 0
B0 -B0
a0 -an.a
000000 270000 40000 0000 7RO000  SSO000  TI20000 1290000 1460000 800000 MH2 000000 Z70000  MO00D  GI0000 780000  SS0000 120000 1230000 1460000 18000.00 HHz
Reading  Comect Measure Reading Cormect  Weasure-
No.Mk  Fret level  Factor  mert  Umit  Margn NoMk Freq Level Fada  meri LT e
hilHe d8m LL] dBm dBm dB Detector  Comment MH dBm B d8m dBm dB Detector  Comment
17 1637500 -B08 1376 -21.85 1300 B85 pesk 1* 1637500 -236 1431 -1BAT -1300 -367  peak
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|Test Mode : [LTE Band 26_TX CH26740_10MHz

| [Test Mode : |LTE Band 26_TX CH26740_10MHz

Vertical

€ 2 &8 8 & &8 &

B

1000.000 270000 440000 E100.00 70000  GS00.00 1120000 12900.00 1460000 1800000 WH2

Horizontal

o0 dbm
0
in
o
-

I
-
-3
A0
B
E= ]
B
E ]
a1
1000000 2700.00 00,00 B100.00 0000 S500.00

V20000 1290000 14600.00 1800000 MH2

Reading Comed  Measure

Reading Comect  Measure-

MooMko Fres Level  Fator  oment  Lmit Margin Mo Mk Fren  level  Fator  ment  Umit Margin
MH dBm dB dbm dBm dB Detector — Comment MH dBm d8 dBm dbm d8 Detector  Comment
TF 1620000 878 1377 225 1300 B85 peak TF 1628000 -397 1433 1630

-13000 530 peak

Page 39 of 51




Report No.: FCC022022-05738RF12(d)

APPENDIX G - MASK

Page 40 of 51




Report No.: FCC022022-05738RF12(d)

LTE Band 26_1.4MHz

1RB#0

1RB#5

Channel

26697

Channel 26783

[ Keysight Spectram Analyzer - Spectrum Emission Mesk

Center Freq 814.700000 MHz
IFGain:Low

Ref Offset4.3 dB
Ref 25.0 dBm

j_llf '\Uﬁ B HJI\'

W

Center 814.7 MHz

Total Power Ref

s

02:56:23 PH Mg 21, 2022
Center Freq: 814.700000 MHz Radio Std: None
Trig: Free Run Avg: 100.00% of 100

#Arten: 30 dB Radio Device: BTS

STATUS,

Frequency

[= Keysight Spectram Analyzer - Spectrum Emission Mesk
I 3 FM g 21, 2022

Std: Hone Frequency

Center Freq: 823.300000 MHz
Trig: Free Run Avg: 100.00% of 100
#Atten: 30 dB

er Freq 823.300000 MHz

IFGain:Low Radio Device: BTS

Ref Offset4.3 dB
Ref 25.0 dBm

MHz
1.000 MH
1

o StaTuS

Channel

26697

Channel 26783

[ Keysight Spectram Analyzer - Spectrum Emission Mesk

Center Freq 814.700000 MHz
A IFGalniLow

Ref Offset4.3 dB
Ref 25.0 dBm

—
#Arten: 30 dB

030806 PH A 21, 2022
Center Freq: 814.700000 MHz Radio Std: None
Trig: Free Run Avg: 100.00% of 100
Radio Device: BTS

STATUS,

Frequency

[ Feysight Spectrum hinabyzer - Spectrum Emission Mask =
03:34:41 FMAg 21, 2022

Center Freq: 823.300000 MHz Radio Std: None Frequency

Trig: Free Run Avg: 100.00% of 100

#Atten: 30 dB

ter Freq 823.300000 MHz
o
IFGain:Low

Radio Device: BTS

Ref Offset4.3 dB
Ref 25.0 dBm

1.4 MHz

[ sTATUS
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LTE Band 26_3MHz
1RB#0 1RB#5
Channel 26705 Channel 26775

Center Freq 815.500000 MHz

—
IFGain:Low

Ref Offset4.3 dB
Ref 25.0 dBm

Total Power Ref 13.18 dBm/

=

02:25:37 PM g 24,2022

iz Radio Std: None
Avg: 100.00% of 100

Radio Device: BTS

}h« ]f} \‘u,_;m] \lj\w .J._[“ ll” I|

STATUS,

AL ter Freq 822.500000 MHz

IFGain:Low

Ref Offset4.3 dB
Ref 25.0 dBm

Center Freq
815500000 MHz

=

N 03:03:57 P Aug 24, 2022
Freq: 822.500000 MHz. Radio Std: None
ree Run Avg: 100.00% of 100

#Atten: 30 dB Radio Device: BTS

WUM I

Span 10 MHz

StaTuS

Frequency

Center Freq
822500000 MHz|

6RB#0

Channel

Channel

26775

[ Keysight Spectram Analyzer - Spectrum Emission Mesk

Center Freq 815.500000 MHz

—
IFGain:Low

Ref Offset4.3 dB
Ref 25.0 dBm

.-.-J.'m Al

Center 815.5 MHz

Total Power Ref 10.15dBm /

jwsa

Rad!o S:d None

Freq: MGSUWUU MHz
o0 Run Avg: 100.00% of 100

Radio Device: BTS

[ Keysight Spectram Analyzer - Spectrum Emission Mesk

AL ter Freq 822.500000 MHz

==
IFGain:Low

Ref Offset4.3 dB
Ref 25.0 dBm

Center Freq
815500000 MHz

lh_l‘. 'U,ll JI,UHM ‘l_,.].,. J,...,.-;..‘\:L-AJL

Span 10 MHz

STATUS,

Center 822.5 MHz

3 MHz

Jusa

) 03:14:23 P g 29, 2022
Canter Freq: £22.500000 MHz Radio Std: None
Trig: Free Run Avg: 100.00% of 100

#Atten: 30 dB Radio Device: BTS

S oy

sTATUS

Frequency

Center Freq
822500000 MHz|
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LTE Band 26_5MHz

1RB#0 1RB#5

Channel 26715 Channel 26765

[ = Keysight Spectrum Analyzer - Spectrum Emission Mask = [= Keysight Spectrum Analyzer - Spectrum Emission Mask T = sl
" : 7 o0z A 24,2072 : : 7 sz A 2,022
Center Freq 816.500000 MHz G e WSO Rl S Nene Frequency | Conter Freq 821.500000 MHz A T ey DD ALY
o Trig: Fre vg: 100 - i vg: 100,
= IFGain:Low #Anen: 30 dB Radic Device: BTS PA IF Galn:Low #Anen: 30 dB Radio Device: BTS
Ref Offset4.3 dB Ref Offset4.3 dB
Ref 25.0 dBm ) ) Ref 25.0 dBm

Center Freq Center Freq
816500000 MHz 821500000 MHz|

‘ M
m*”"’.ﬁ_ 1 mmmmmﬂlm1'M‘f.t.1ll,.‘d;ulhll Pt bt Lnl gl ”'[ﬁw MUJM,}‘V-*J;'W' f 1.] W.'.'Jlﬁj' T

Span 15 MHz ICenter 821.5 MHz Span 15 MHz

dBm/

6RB#0
Channel 26715 Channel 26765

U g N 0314055 PM A 29,2022 I g N 04:02:59 P g 29, 2022

Center Freq 816.500000 MHz Freq: 816.500000 MHz Radio Std: None FIEQUENSY | conter Freq 821.500000 MHz Freq: 621.500000 MHz Radio Std: None Frequency
- : Free Run Avg: 100.00% of 100 = T e Run Avg: 100.00% of 100

P \FGainiLow ___ #Atten: 30 dB Radio Device: BTS P IFGainiLow 3048 Radio Device: BTS

Ref Offset4.3 dB Ref Offset4.3 dB
Ref 25.0 dBm X X Ref 25.0 dBm

Center Freq Center Freq
816500000 MHz 821500000 MHz|

0 i

Center 816.5 MHz Center 821.5 MHz

i

Total Power Ref

1.000 MH
MH:

jwsa STATUS, Jusa sTATUS
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LTE Band 26_10MHz

1RB#0 1RB#5

Channel 26740 Channel 26740

eysight Spectram Ainalyzer - Spectram Emission Mask T [ Keysight Spectrum Analyzer - Spectrum Emission Mask T
) 0412755 PM g 24, 2022 : ) 04:51:00 P g 24, 2022

Center Freq 819.000000 MHz Freq: 819.000000 MHz Radio Std: None 9 enter Freq 819.000000 Canter Freq: £1.000000 MHz Radio Std: None 9

Avg: 100.00% of 100

— — Trig: Fre Avg: 100.00% of 100
\FGain:Low : Radio Device: BTS \FGainlow  #Atien: 30 dB Radio Device: BTS
Ref Offset 4.3 dB Ref Offset 4.3 dB
Ref 25.0 dBm Ref 25.0 dBm
Center Freq Center Freq|
819.000000 MHz| 819.000000 MHz
albllF i)
|
L
LU“ JL..ﬁIIL 'ml'hu 4Ll ! 'J ' okl e it b b At
i = e ——
Center 819 MHz Span 20 MHz, CF Step Center 819 MHz CF Step
2000000 MHz 20000000 MHz|
Total PowerRef 1501 dBm/ 10MHz Luro WLl Total Power Ref  1433dBm/ 10 MHz Luro L
FreqOffset FreqOffset
0Hz 0 Hz]

= STATUS, = StaTuS

Channel 26740

Keysight Spectram Anabyzer - Spectram Emission Mask T

[ Keysight Spectrum Analyzer - Spectrum Emission Mesk T

N 04:39:07 PM A 29,2022 g N 05:01:34 P Aug 29, 2022
csmgr Freq 819.000000 MHz Center Freq: 61.000000 MHz Radio Std: None q enter Freq 819.000000 Center Freq: 819.000000 MHz Radio Std: None q
£l B o Free Run Avg: 100.00% of 100 g B o Free Run Avg: 100.00% of 100
IFGain:Low tten: 30 4B Radio Device: BTS IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset4.3 dB

Ref Offset4.3 dB
Ref 25.0 dBm

Ref 25.0 dBm

Center Freq
819,000000 MHz

Center Freq
819,000000 MHz|

PRI TITRTIRER LY T

CF Step Center 819 MHz

CF Step
2000000 MHz 20000000 MHz|

5dBm/ 10 MHz Luro LLW( Total Power Ref  1382dBm/ 10 MHz Luro L
FreqOffset FreqOffset

0Hz 0 Hz]

wsa STATUS, usa sTATUS
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APPENDIX H - PEAK TO AVERAGE RATIO

Page 45 of 51




Report No.: FCC022022-05738RF12(d)

LTE Band 26_1.4MHz
Peak To Average Ratio _
Frequency Max. Limit
Channel (dB) Result
(MHz) (dB)
QPSK 16QAM
26697 814.7 4.34 5.07 13 Pass
26740 819 4.49 5.22 13 Pass
26783 823.3 4.24 5.24 13 Pass
Spectrum Plot
QPSK-26697 QPSK-26740 QPSK-26783

Average Power

19.93 dBm
49.40 % at 0dB

T r—

e nTr—

Average Power

19.58 dBm
49.46 % at 0dB

Average Power

20.09 dBm

700008 e

Ratio e Nar

unts 0O MIL00 Mgt

e s
unts 110 M08 Mt

Average Power

19.20 dBm
47.05 % at 0dB

Average Power

19.05 dBm

e
unts 110 M0 Wi

s
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Report No.: FCC022022-05738RF12(d)

LTE Band 26_3MHz

Peak To Average Ratio _

Frequency Max. Limit
Channel (dB) Result

(MHz) (dB)
QPSK 16QAM
26705 815.5 4.25 5.27 13 Pass
26740 819 4.25 5.31 13 Pass
26775 822.5 4.24 5.33 13 Pass
Spectrum Plot
QPSK-26705 QPSK-26740 QPSK-26775

Average Power

19.85 dBm
48.80 % at 0dB

raq; HAI000E W2
Cunks1.00 MIL00 Mgt

saran: 408

Foado Sed Hoe

req, HA 500008 N2 7
Counts1.00 Wit 00 et

faen 08
Average Power

20.23 dBm

Average Power

20.24 dBm

16QAM-26705

Average Power

18.06 dBm
44.32 % at 0dB

Ratia Sed Nar

Average Power

19.07 dBm
44.49 % at 0dB

Average Power

19.12 dBm

44.61 % at 0dB
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LTE Band 26_5MHz

Peak To Average Ratio _

Frequency Max. Limit
Channel (dB) Result

(MHz) (dB)
QPSK 16QAM
26715 816.5 4.31 5.08 13 Pass
26740 819 4.28 5.17 13 Pass
26765 821.5 4.26 5.11 13 Pass
Spectrum Plot
QPSK-26715 QPSK-26740 QPSK-26765

Average Power

20.18 dBm
49.10 % at 0dB

req, HA 500008 N2 7
Counts1.00 Wit 00 et

faen 08
Average Power

20.31 dBm
49.19 % at 0dB

Average Power

20.50 dBm

req. 121900008 W2

7
Counts1.00 Wit 00 et

Average Power

18.71 dBm
44.95 % at 0dB

Average Power

19.63 dBm
44.81 % at 0dB

Average Power

19.77 dBm
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LTE Band 26_10MHz
Peak To Average Ratio _
Frequency Max. Limit
Channel (dB) Result
(MHz) (dB)
QPSK 16QAM
26740 819 4.27 5.36 13 Pass
Spectrum Plot
QPSK-26740 16QAM-26740 -

Average Power Average Power

20.20 dBm b 19.55 dBm
48.80 % at0dB | 10% 45.57 % at 0dB
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APPENDIX | - FREQUENCY STABILITY
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E === = Report No.: FCC022022-05738RF12(d)
|Test Mode LTE Band 26_CH26740_10MHz
Frequency error versus temperature and supply voltage

Temperature (°C) Frequency error (Hz) ppm Limit
50 -7.03 -0.0086
40 -6.42 -0.0078
30 -5.54 -0.0068
20 -6.28 -0.0077
10 -7.87 -0.0096
0 -5.78 -0.0071

+2.5ppm

-10 -6.05 -0.0074
-20 -7.31 -0.0089
-30 -6.17 -0.0075
Minimun Voltage -8.58 -0.0105
Maximun Voltage -7.71 -0.0094
Normal Voltage -6.41 -0.0078

Note: Nominal voltage= 3.7V, Maximum voltage= 3.8V, Minimum voltage= 3.0V.

End of Test Report
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